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Pharmacological Management of Irritable Bowel Syndrome with 

Diarrhea (2022) 
 
About the Guideline 

• This is one of two guidelines from the American Gastroenterological Associa7on (AGA) 
on irritable bowel syndrome; this guideline focuses on irritable bowel syndrome (IBS) with a 
prevalence of diarrhea (IBS-D). 

• The focus for this guideline and its eight recommenda7ons are on the following: 
o Pharmaceu7cals to treat IBS-D: eluxadoline, rifaximin, alosetron, and loperamide 
o Three classes of pharmaceu7cals used to manage IBS: tricyclic an7depressants (TCAs), 

selec7ve serotonin reuptake inhibitors (SSRIs), and an7spasmodics 
• The target audience includes heath care providers in gastroenterology and primary care, 

pa7ents, and regulators. 
• The goal of the guideline is to provide suppor7ve informa7on to pa7ents and healthcare 

providers about the risks and benefits of pharmaceu7cal treatment decisions for IBS-D; the 
guideline is not intended to prescribe a standard of care. 
 

Key Clinical Considera5ons 
Become familiar with the recommenda7ons and best-prac7ce statements provided in this guideline, 
especially if you work in an acute care seLng. 
 
Overview 

• IBS is defined as a chronic, highly prevalent disorder of gut-brain interac7on. 
• IBS is oMen debilita7ng, with a prevalence of approximately 4% worldwide (if assessed using 

Rome IV criteria) and approximately 10% worldwide (if assessed using Rome III criteria). 
• IBS most commonly affects women and younger people. 
• Although IBS is not life-threatening, it results in a diminished quality of life and in difficulty 

performing ac7vi7es of daily living. 
• IBS-D is a subtype of IBS and accounts for 30% to 40% of all cases. 
• The use of the symptom-based Rome IV criteria, a thorough medical history, and a physical exam 

with a comprehensive assessment of gastrointes7nal symptoms (alarm symptoms in par7cular) 
can lead to a posi7ve diagnosis; minimal diagnos7c tests are needed. 

o Alarm symptoms indicate a need for further tes7ng and include the following: 
§ Pa7ents older than 50 years with a new onset of symptoms 
§ Hematochezia not associated with hemorrhoids or anal fissures 
§ Iron deficiency anemia 
§ NighLme diarrhea 
§ Unexpected weight loss 
§ Family history of inflammatory bowel disease (IBD), colon cancer, or celiac 

disease 
• This guideline defines severe IBS-D as having more than one of the following symptoms: 

recurrent and acute abdominal pain, the need to defecate oMen or stool incon7nence, and the 
inability to func7on in the usual manner because of IBS. 
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Recommendations 
• Eluxadoline is suggested at a dose of 100 mg twice daily. 

o The dose may be decreased to 75 mg twice daily for persons with mild to moderate liver 
dysfunc7on, for those who are unable to tolerate the 100 mg dosing regimen, or for 
those who are currently on an OATP1B1 inhibitor. 

o Eluxadoline is contraindicated for the following pa7ents due to the risk of pancrea77s: 
§ Those who consume 3 or more alcoholic drinks per day 
§ Those who have had a cholecystectomy 
§ Those who have a history of Sphincter of Oddi disease, Sphincter of Oddi spasm, 

bile duct blockage, or severe liver dysfunc7on, or pancrea77s 
• Rifaximin is suggested at a dose of 550 mg three 7mes daily for 14 days. 

o Treatment can be repeated up to two more 7mes if symptoms return. 
• Alosetron is suggested at a dose 0.5 mg twice daily for women with severe IBS-D and who are 

monitored with a risk-management protocol. 
o If cons7pa7on occurs, alosetron should be stopped and, once symptoms resolve, 

restarted at the lower dose of 0.5 mg once daily. 
o Should cons7pa7on occur again at the 0.5 mg daily dose, alosetron should be 

discon7nued. 
o AMer 4 weeks of alosetron 0.5 mg twice daily, the dosage may be increased to 1 mg 

twice daily if diarrhea con7nues. 
o Should diarrhea con7nue aMer 4 weeks at the 1 mg twice daily dose, stop alosteron. 

• Loperamide is suggested. 
o Loperamide is FDA approved for traveler's diarrhea and acute and chronic diarrhea. 

• Tricyclic an7depressants (TCAs) are suggested. 
o Mul7ple TCAs (amitriptyline, desipramine, trimipramine, imipramine, and doxepine) 

have been researched for use in the treatment of IBS, and selec7on and dosing decisions 
should be based on the pa7ent's presenta7on and made on a case-by-case basis. 

• Selec7ve serotonin reuptake inhibitors (SSRIs) are not suggested. 
• An7spasmodic medica7ons are suggested. 

o In the United States only peppermint oil, hyoscine, and dicyclomine are available. 
• The pa7ent-provider rela7onship in trea7ng IBS-D, including shared decision-making, is essen7al 

for the most beneficial outcomes. 
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